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ITEM PUMP MOTOR SECTION (C & F PUMPS) PART NUMBER | QTY.
1 Key, 8 mm x 32 mm (for Item 37 & 51) 80 67 16 1
2 Stug;S 12 mm - 1.75 x 55 mm (for Items 34, 40 & 80 95 30 4
3 Hex Screws, 6 mm - 1 x 20 mm (for Items 35, 81 41 04 8
36, 38, 39, 52 & 53)

4 Hex Cap Screws, 12 mm - 1.75 x 20 mm 81 41 52 2
(for Items 33 & 52)

5 Slotted Head Screws, 8 mm - 1.25 x 12 mm 81 73 86 4
(for Items 34, 40 & 44)

6 Allen Head Screws, 10 mm - 1.5 x 35 mm 82 00 53 7
(for Items 34, 39 & 52)

7 Threaded Rivets, 4 mm x 5 mm 82 20 88 4
(for Items 34 & 49A, B)

8 Hex Nuts, 12 mm - 1.75 (for Item 2) 82 23 59 4

9 Spring Washers, (for Item 6) 82 48 63 7

10 Sealing Washers, (For Item 45) 82 50 65 3

11 Retaining Ring, (For Items 21 & 37) 82 59 00 1

12 Washers, (For Item 3) 82 35 16 3

13 0-Ring, 64.2 mmn x 5.7 mm (Between Items 20 & 35) 82 74 05 1

14 0-Ring, 134.3 mm x 5.7 mm (Between Items 34 & 39) 82 74 19 1

15 0-Ring, 104.5 mm x 3.1 mm (Between Items 35 & 43) 82 74 74 1

16 0-Ring, 159.3 mm x 5.7 mm (Between Items 35 & 52) 82 74 85 1

17 0-Ring, 169.3 mm x 5.7 mm (Between Items 34 & 35) 82 74 87 1

18 0-Ring, 199.3 mm x 5.7 mm (Between Items 34 & 40) 82 74 93 1

19 0-Ring, 219.3 mm x 5.7 mm (Between Items 40 & 47) 82 74 95 1

20 Upper Bearing, (6305 RS) 83 34 41 1

21 Lower Bearing, (3306 A/C3) 83 36 91 1

23 Lower Seal Assy, (see Page A5) 302 07 06 1

24 Upper Seal Assy, (see Page A5) 302 07 07 1

33 Carry Handle, (For Item 52) ¢ 303 05 00 1

34 Stator Housing 303 06 00 1

35 Bearing Housing, Upper (For Items 20, 34 & 52) 303 07 00 1

36 Grounding Tabs, (For Item 43) 303 09 00 2

37 Rotor Unit 303 12 01 1

38 Bearing Cover, (For Item 21) 401 38 00 1

39 Bearing Housing Lower, (For Item 21) 303 22 00 1

40 0i1 Housing, (For Items 34 & 39) 303 23 00 1

42 Pressure Equalizer, (For 0il Chamber) 303 52 00 1

43 Terminal Board Ass'y * 303 54 00 1

a4 Retainer Plate, (For Items 23 & 40) 303 56 00 1

45 Inspection Screws, (For Item 34) 339 68 00 3

46 Plate, (For Items 34 & 43) 303 82 00 1

49A Data Plate 387 68 00 1

" 498 Name Plate (Norwalk) 320 69 02 1
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- = ITEM PUMP MOTOR SECTION (C & F PUMPS) PART NUMBER qQTY.
FB' [ @ SOA Stator, 230/460V 3@, 230V 10 303 59 12 1
. 508 Stator, 575V 3@ 303 15 51 1
- . 50C Stator, 200V 3¢ 303 15 27 1
] 52 Junction Chamber Cover, (For Items 34 & 52) 303 04 00 1
14 51 20 11 1
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ITEM UPPER SEAL PART NO. qQrY.
24 Seal Assembly, Upper 302 07 07 1
Consisting of:
Stationary Seal Ring Ass'y N.A. 1
Consisting of:
25 0-Ring, 44.2 mm x 3.0 mm 82 74 00 1
26 Seal Ring, Stationary N.A. 1
28 Seal Ring, Rotating N.A. 1
29 Clamping Sleeve N.A. 1
30 Compression Spring N.A. 1
31 Stop Ring N.A. 1
32 Stop Spring 301 19 07 1
ITEM LOWER SEAL PART NO. QTY.
23 Seal Assembly, Lower 302 07 06 1
Consisting of:
Stationary Seal Ring Ass'y N.A. 1
Consisting of:
25 0-Ring, 44.2 mm x 3.0 mm 82 74 00 1
26 Seal Ring, Stationary N.A. 1
27 Seal Ring, Rotating N.A. 1
29 Clamping Sleeve N.A. 1
30 Compression Spring N.A. 1
31 Stop Ring N.A. 1
32 Stop Spring 301 19 07 1
ITEM CABLE ENTRY PART NO. QTY.
3 Hex Screw, 6 mm - 1 x 20 mm 81 41 04 2
% 56A | Washers, 15-18 mm 82 40 57 2
5 (For Standard Cable)
568 Washers, 19-20 mm 82 40 59 2
: 57A Grommet, 15-16 mm 84 35 32 1
= 578 Grommet, 17-18 mm 84 35 33 1
- (For Standard Cable)
57C Grommet, 19-20 mm 84 35 34 1
I—“A'B 58 Cable Entry Flange 413 70 00 1
57A,B,C
59 Cable Clamp 398 98 04 1

56AB

: 2

N.A.

= Not Available Separately
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C-:PUMP
HYDRAULIC
SECTION
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CP & CS THREE-PHASE SPECIFICATION CHARTS
v
Ispeller a C t
Version | Gode | CP [ CS | n [ Rated H.p.f okt OV T RPM
e
S
101-432 | x | x |1 5. : 230/460 13.4/6.7
. 4.75 200* or 575*| 15.4 or 5.4 | 1700
101-433 | x | x |1 5.0 a. 230/460 13.4/6.7
" 200* or 575*| 15.4 or 5.4 | 1700
Standard
101-434 | x | x |1 5.0 4.75 230/460 13.4/6.7
200* or 575+ | 15.4 or 5.4 | 1700
101-835 | x | x |1 5.0 4.7 230/460 13.4/6.7
: 200* or 575+ | 15.4 or 5.4 | 1700
101-811 | x | - |2 5.0 4.75 230/460 13.4/6.7 17
200* or 575% | 15.4 or 5.4 o
101-412 | x | - ]2 5.0 : 230/460 13.4/6.7
High ; A2 200* or 575*| 15.4 or 5.4 1799
Volume
101-441 | x | x |1 5.0 4. 230/460 13.4/6.7 7
1 200% or 575% | 15.4 or 5.4 | 7%
101-482 | x | x |1 5.0 4. 230/460 13/4/6.7 1
£ 200* or 575*| 15.4 or 5.4 00
CT THREE-PHASE SPECIFICATION CHART
v
a Yoltage Current
Version | "Deaec | ¢ | n |Rated H.P.| hor" it W (A) RPM
e
S
L 230/460 10/5 1750
ey - g ot e 200% or 575*| 11.0 or 4
Standard
2 230/460 10/5 1750
LR X 1 35 e 200* or 575*| 11.0 or 4
. 230/460 10/5
- 101-441 X 1 3.4 3.2 oS o ren] Wit s - 1780
Volume
) 230/460 10/5
101-4825)7 5002 L] -1 AeA 3.2 200% or 575+ 11.0 or 4 | 1750

)

- 1 |

¥ L
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CP SINGLE-PHASE SPECIFICATION CHART
v
Impeller a Power Input Voltage Current
Version Code cp 2 Rated H.P. Max. (KW) (v) (A) RPM
3
101-432 X 1 4.0 4.1 230 18.3 1700
Standard | 101-433 X 1 4.0 4,1 230 18.3 1700
101-434 "X 1 4.0 4.1 230 18.3 1700
tigh 1| a0 1 230 18.3 1700
Volume 101-412 X . 4. .

CT & CS SINGLE-PHASE SPECIFICATION CHART
v
- Impeller a Power Input Voltage Current
S
101-433 | x | x| 1 3.2 34 230 14 1750
Standard
101-434 | X | x| 1 3.2 3.1 230 14 1750
ITEM C-PUMP REQUIRED TOOLS PART NUMBER qQrY.
300 Impeller Puller, (For Imp. Codes 101-432, 101,433, 303 60 00 1
101-434 & 101-435) 1
301 Impeller Puller, (For Imp. Codes 101-411, 101-412, 295 72 02 1
101-441 & 101-442)
302 Allen Wrench, 14 mm (For Stator & 0il Inspection 84 17 10 1
Screws)
303 Allen Wrench, (For Items 6 & 22A) 303 53 00
304 Spring Puller, (For Seal Compression Spring) 332 91 00 1
305 Rotating Seal Ring Removal Tool 216 68 00
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C-3101 FAMILY CURVE

MOTOR INPUT KW.

TOTAL DYNAMIC HEAD FEET
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STANDARD HIGH VOLUME
ITEM C-PUMP HYDRAULIC SECTION
PART NUMBER | QTY.| PART NUMBER qQry.
22A Impeller Screw, Allen 10 mm - 1.5 x 84 42 34 1 84 42 34 1
25 mm (For Item 51)

41A Washer, (For Item 51A-H) 338 13 00 1 338 13 00 1
47A Standard CP Volute, (undrilled) 303 24 00 1 - - -
478 Standard CT Volute, (drilled) 303 24 05 1 - - -
47C Standard CS Volute, (drilled) 303 24 02 =] - - -
470 High Volume CP Volute, (undrilled) - - - 303 35 10 1
47t High Volume CS Volute, (drilled) - - - 303 35 16 1
48A Wear Ring, Rubber (For Items 47A,8,C) 303 50 00 1 - - -
488 Wear Ring, Rubber (For Items 470,E) - - - 303 66 00 1
48C Wear Ring, Brass (For Items 47A,B,C,) 314 88 00 1 - - -
48D Wear Ring, Brass (For Items 47D,E) - - - 314 88 01 1
51A Impeller, Code 101-411 - - - 303 36 00 1
518 Impeller, Code 101-412 - - - 303 79 00 1
51C Impeller, Code 101-432 338 24 00 1 - - -
51D Impeller, Code 101-433 338 25 00 1 - - -
51E Impeller, Code 101-434 338 26 00 1 - - -
S1F Impeller, Code 101-435 379 93 00. 1 - - -
51G Impeller, Code 101-441 - - - 379 23 00 1
SIH Impeller, Code 101-442 - - - 373 10 00 1

Scanned with CamScanner


https://v3.camscanner.com/user/download

|

e 2270

CP ACCESSORY GROUP
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ITEM 71A,F DISCHARGE CONNECTION HARDWARE ASS'Y
ANCHOR NUT
.75-10 UNC
.75 DIA, U:D
75-10 UNC _—‘ 2.0 OUTER DIA. RUBBER SLEEVE
~ ANCHOR BOLT : e —_— ' 1.8750 INNER DIA.
,75-10 UNC HEX NUT VASHER
I J
L3 ay, .1250
[ | 4
1.50 ~
; 6.875
ITEM 71J DISCHARGE CONNECTION HEAVY DUTY HARDWARE ASS'Y
1.50
14 [ 12,0
DISCHARGE CONN. BASE
[ e .375
ANCHOR t ” = uiggsa
TUBE . 2,25 .

- e W ) =

2 } —— [259& WT .75-10 UNC

3 > 75 DIA ‘:"‘-n‘v‘_ W, pibmiekyy ANCHOR

A 5 : P "~ BOLT

s } — I s N

12.75 PROJ. (MIN) STUD
B 4.0
‘ 4,75 SQUARE HOLE (MIN) RUBBER SLEEVE
™ PLACE ANCHOR WITH UPPER lésssgu{ggfg[g“'
END OF TUBE FLUSH WITH § i 1250 THICK

CONCRETE SURFACE

(2
\_/
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ITEMS 72A,8 INTERMEDIATE GUIDE BAR
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ITEM 79 CABLE HOLDER ASS'Y

‘ 24-1/4
V4
; I1-5/8——— 1-5/8 —-:LH’- T3 LATERAL NUT & SPRING
ﬂ 3-7/8 -ﬂ 5/16 DIA .| W
= I : 5/8 |
T 1 1 7
4 8-5/8
D37S
000000000 000000000 lt
LS/IS DIA.HOLES
HEX HEAD BOLT (18 56_34 G:C. t—-1.375
375 DIA, 1
Vg/ +375-160NG PL. WASHER f ﬁ Q}
1.0
375 DIA, ‘ ]
LOCK WASHER \_ 37516 UNC
ITEM 80 UPPER GUIDE BAR BRACKET

LATERAL NUT & SPRING

' t B I T | —
0 [? | 5,3125 ——] . 75
5 4 : .25
w0 e’
e 375
Ly | s
: : .
|y Sl .
: 1*0
8.75 1
l \_ 375-16 UNC
HEX HEAD BOLT @
1) i 375-16 UNC ey

ol 5625 = ; ] ' PL. WASHER

=il .375 DIA,
A /.I—SN-USE 9/16° LOCK WSIER
o e d ,ﬂ' WRENCH TO
= | EXPAND

2 i ( 1 ) 1.0625  RUBBER TO

b i il WITH GUIDE PIN

[:::]T;_..J____y_.ZS

3.9375
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ITEM 81 SAFETY CHAIN HOOK ASS'Y

For Information Contact the
FLYGT SERVICE DEPARTMENT

QUANTITY

ITEM CP ACCESSORY GROUP PART NUMBER SIMPLEX | DUPLEX '
70 Screws, 12 mm - 1.75 x 45 mm (For Item 75) 81 41 58 4 8 ")
71A Discharge Connection Hardware Ass'y(s) Steel 14 58 95 10 1 2

Consisting of: . ]
718 Anchor Bolts, 3/4" - 10 14 48 80 02 4 8
71C Anchor Nuts, 3/4" - 10 14 46 30 10 4 8
71D Anchor Washers, 3/4" 14 46 50 11 4 8
71E Rubber Sleeves 255 47 00 2 4
71F Discharge Connection Hardware Ass'y(s) 14 58 95 35 1 2

Stainless Steel

Consisting of:
71E Rubber Sleeves 255 47 00 2 4
716G Anchor Bolts, S.S., 3/4" - 10 14 48 83 02 4 8
71H Anchor Nuts, S.S., 3/4" - 10 14 46 30 30 4 8
711 Anchor Washers, S.S., 3/4" 14 46 51 11 4 8
714 Discharge Connection Heavy Duty 14 58 95 15 1 2

Hardware Ass'y(s) Steel

Consisting of: ’)‘
71E Rubber Sleeves 255 47 00 2 4
71K Heavy Duty Anchors, 3/4" - 10 14 48 82 00 4
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QUANTITY
ITEM CP ACCESSORY GROUP PART NUMBER
SIMPLEX ODUPLEX
72A Intermediate Guide Bar Bracket(s), Standard 14 58 42 01 1 2
728 | Intermediate Guide Bar Bracket(s), 14 58 42 02 1 2
(High Volume)
74 Chain, 5/10 Straight Coil (Sold by the Foot) 14 48 71 00 1 2
75 Sliding Bracket(s) 380 91 00 1 2
76A | 4" 90° Discharge Connection(s), Standard 310 18 05 1 2
768 | 4" Straight thru Discharge Conn.(s), 14 9482 10 0400 1 2
Standard
76C 6" 90° Discharge Connection(s), High Volume 309 77 06 1 2
760 | 6" Straight thru Discharge Conn.(s), 14 9482 10 0600 1 2
High Volume
77 Chain Fitting Kit(s) 14 58 72 00 1 2
Consisting of:
77A Shackle(s), 1/4" 14 48 72 00 1
778 Shackle(s), 1/2" 14 48 72 04 1
78A Access Cover Standard Model B 14 9485 12 0000 1 =
788 | Access Cover Standard Model C 14 9485 13 0000 - 1
78C Access Cover Heavy Duty Model B-HD 14 9485 22 0000 1 =
780 | Access Cover Heavy Duty Model C-HD 14 9485 23 0000 - 1
78E Access Cover Aluminum Model B-AL 14 9485 32 0000 1 -
78F | Access Cover Aluminum Model C-AL 14 9485 33 0000 - 1
786G Access Cover Cast Iron Light Duty 14 9485 60 0010 1 3
Model B-CIL
78H Access Cover Cast Iron Light Duty 14 9485 60 0020 - 1
Model C-CIL :
781 Access Cover Cast Iron Heavy Duty 14 9485 70 0010 1 e
Model B-CIHD
78J | Access Cover Cast Iron Heavy Duty 14 9485 70 0020 - 1
Model C-CIHD
78K Access Cover Cast Iron Gasketed 14 9485 80 0010 1 -
Model B-CIG
78L Access Cover Cast Iron Gasketed 14 9485 80 0020 - 1
Model C-CIG
78M. | Access Cover ML-10 14 9485 51 0000 1 -
78N Access Cover M1-20 14 9485 52 0000 - 1
79 Cable Holder Ass'y(s) (For ENH's) 14 58 94 05 1 2
Consisting of:
79A Lateral Nuts w/springs, 3/8" - 16 14 46 37 01 3 6
798 Bolts, 3/8" - 16 x 7/8" 14 46 20 25 3 6
79C Plain Washers, 3/8" 14 46 50 07 3 6
790 Lock Washers, 3/8" 14 46 50 67 3 6
79E Cable Holder(s) 251 36 00 1 2
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QUANTITY
ITEM CP ACCESSORY GROUP PART NUMBER
SIMPLEX DUPLEX

80 Upper Guide Bar Bracket Ass'y(s) 14 58 93 15 1 2
Consisting of:

798 Lateral Nuts w/springs, 3/8" - 16 14 46 37 01 2 4

79C Bolts, 3/8" - 16 x 7/8" 14 46 20 25 2 4

790 Plain Washers, 3/8" 14 46 50 07 2 4

79E Lock Washers, 3/8" 14 46 50 67 2 4

79F Upper Guide Bar Bracket 304 28 01 1 2

81 Safety Chain Hook Ass'y(s) 14 58 91 05 1 2
Consisting of:

79A Lateral Nut(s) w/spring(s), 3/8" - 16 14 46 37 01 1 2

79C Lock Washer(s), 3/8" 14 46 50 07 1 2

81A Eyebolt(s), 3/8" - 16 x 2%" w/-3/8"-16 14 46 25 04 1 2

818 Shackle(s), 5/16" 14 48 72 08 1 2

88A Liquid Level Sensors, 0.95 to 1.10, 311 38 29 2 3
S.G.*, 20ft.

888 Liquid Level Sensors, 0.95 to 1.10, 311 28 30 2 3
S.G., 40 ft.

88C Liquid Level Sensors, 0.95 to 1.10, 311 38 31 2 3
S.G., 60 ft.

88D Liquid Level Sensors, 0.80 to 0.95, 311 38 28 2 3
S.G., 60 ft.

88E Liquid Level Sensors, 0.65 to 0.80, 311 38 27 2 3
S.G.s 60'fts

88F Liquid Level Sensors, 1.05 to 1.20, 311 38 32 2 3
S.G., 60 ft.

886G Liquid Level Sensors, 1.20 to 1.30, 311 38 33 2 3
' S.G., 60 ft.

88H Liquid Level Sensors, 1.40, 311 38 34 2 3
S«8., 60 ft.

881 Liquid Level Sensors, 1.50, 311 38 35 2 3
S.G., 60 ft.

98 Lifting Cable Assembly, (See Page B13) 1 2

*S.G. = Specific Gravity
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QUANTITY
ITEM CP LIFTING CABLE ASSEMBLY LISTINGS PART NUMBER
SIMPLEX | DUPLEX
98A Lifting Cable Ass'y, 20 ft (Stainless 14 58 75 30 1 2
Steel with Galvanized Fittings)
Consisting of:
99A Lifting Cable, 5/32" S.S. N.A. 1 2
998 Thimbles, S.S. N.A. 2 4
99C Sleeves N.A. 4 8
99D Shackle, 1/4" galv. 14 48 72 00 1 2
99E Shackle, 3/8" galv. 14 48 72 02 1 2
99F Shackle, 1/2" galv. 14 48 72 04 1 2
988 Lifting Cable Assembly, 25 ft (Stainless 14 58 75 31 1 2
Steel with Galvanized Fittings)
Consisting of:
996G Lifting Cable, 5/32" S.S. N.A. 1 2
998 Thimbles, S.S. N.A. 2 4
99C Sleeves N.A. 4 8
990D Shackle, 1/4" galv. 14 48 72 00 1 2
99E Shackle, 3/8" galv. 14 48 72 02 1 2
99F Shackle, 1/2" galv. 14 48 72 04 1 2
98C Lifting Cable Assembly, 30 Ft. (Stainless 14 58 75 32 1 2
Steel with Galvanized Fittings)
Consisting of:
99H Lifting Cable, 5/32" S.S. N.A. 1 2
998 Thimbles, S.S. N.A. 2 4
99C Sleeves N.A. 4 8
99D Shackle, 1/4" galv. 14 48 72 00 1 2
99E Shackle, 3/8" galv. 14 48 72 02 1 2
99F Shackle, 1/2" galv. 14 48 72 04 1 2
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QUANTITY

ITEM CP LIFTING CABLE ASSEMBLY LISTINGS PART NUMBER
SIMPLEX | DUPLEX
98D Lifting Cable Assembly, 20 ft. (A1l 14 58 75 05 1 2
Stainless Steel)
Consisting of:
991 Lifting Cable, 5/32" S.S. N.A. 1 2
99L Thimbles, S.S. N.A. 2 4
99C Sleeves, S.S. N.A. 4 8
99M Shackle, 1/4" S.S. 14 48 72 11 1 2
99N Shackle, 3/8" S.S. 14 48 72 09 1 2
99pP Shackle, 1/2" S.S. 14 48 72 12 1 2
98E Lifting Cable Assembly, 25 Ft. (A1l 14 58 75 06 1 2
Stainless Steel)
Consisting of:
99J Lifting Cable, 5/32" S.S. .A. 1 2
99L Thimbles, S.S. A 2 4
99C Sleeves, S.S. 5B 4 8
99M Shackle, 1/4" S.S. 14 48 72 11 1 2
99N Shackle, 3/8" S.S. 14 48 72 09 1 2
99pP Shackle, 1/2" S.S. 14 48 72 12 1 2
98E Lifting Cable Ass'y 30 Ft. 14 58 75 07 1 2
(A11 Stainless Steel)
Consisting of:
99K Lift Cable, 5/32" S.S. N.A. 1 2
99L Thimble, S.S. ‘ N.A. 2 4
99C Sleeves, S.S. N.A. 4 8
99M Shackle, 1/4" S.S. 14 48 72 11 1 2
99N Shackle, 3/8" S.S. 14 48 72 09 1 2
99P Shackle, 1/2" S.S. 14 48 72 12 1 2
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ITEM CT ACCESSORY GROUP PART NUMBER QTY.
72 Hex Nuts, 3/4" UNC - 0.75 14 46 30 10 4
73 Washers, 3/4" 14 46 50 11 4
74 Anchor Bolts, 3/4" UNC - 0.75 14 48 80 02

90 CT Inlet Stand Assembly 303 72 05 1

Consisting of:

91 Screws, 12 mm - 1.75 x 30 mm 81 41 55 4
93 Gasket 303 77 00 1
94 Inlet Stand N.A. 1
95 Cleaning Cover 303 76 00 1
91 Screws, 12 mm -1.75 x 30 mm 81 41 55 <
92 washers, 13 mm x 24 mm 82 35 20 4
96 0-Ring, 124.3 mn x 5.7 mm 82 74 17 1
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101 L:_ :103A.B ]

106 100A,B,102A B

QUANTITY

ITEM CS ACCESSORY GROUP PART NUMBER
STD. | H.V.

100A Screws, 12 mm - 1.75 x 30 mm 81 41 55 4 -
1008 Screws, 16 mm - 2 x 40 mm 84 34 03 - 4
101 Hex Nuts, 20 mm - 2.5 82 23 62 4 4
102A Washers, 13 mm x 24 mm 82 35 20 4 -
1028 Washers, 17 mm x 30 mm 82 35 23 s 4
103A Screws, 20 mm - 2.5 x 60 mm 84 34 30 4 -
1038 Screws, 20 mm - 2.5 x 70 om 84 34 32 - 4
104A 4" Non-threaded Hose Connection 259 84 00 1 -
1048 4" 8 NPSM Hose Connection 259 82 00 1 -
104C 6" Non-threaded Hose Connection 259 57 00 - 1
104D 6" 8 NPSM Hose Connection 309 31 00 - 1
105A Gasket 259 83 00 1 -
1058 Gasket 259 64 00 - 1
106 CS Stand 14 58 22 10 1 1

=
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SECTION-C

F-PUMP
HYDRAULIC
SECTION
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F"SINGLE & THREE-PHASE SPECIFICATION CHART
v
Impeller | 3 Power Input Voltage Current
Version Code n | Rated H-P.| o (k) V) (A) RPM )'
s
2 = 230/460 13.4/6.7
Three-Phase | 101-491 2 5.0 4.6 200% or 575% | 15.4 or 5.4 1700
Single-Phase | 101-492 2 5.0 3.8 230 17 1700
ITEM F PUMP REQUIRED TOOLS PART NUMBER qQryY.
302 Allen Wrench, 14 mm (For Stator & 0il Inspection 84 17 10 1
Screws) Y
303 | Allen Wrench, (For Item 6) 303 53 00 e
304 Spring Puller, (For Seal Compression Spring) 332 91 00 1
305 Rotating Seal Ring Removal Tool 216 68 00 1
306 Impeller Puller, (For Imp. Codes 101-491 & 389 25 00 1
101-492)
)
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F-3101 FAMILY CURVE

For F-3101 Curve information contact the
Flygt Service Department
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ITEM F PUMP HYDRAULIC SECTION PART NUMBER QTY.
228 Impeller Screw (For Item 511,J) 81 39 12 1
418 Impeller Washer (For Item 22B) . 403 94 01 1
47F Volute (Drilled for FP, FS) 396 52 05 1
511 Impeller 3-Phase, Code 101-491 416 73 01 1
514 Impeller 1-Phase, Code 101-492 416 73 02 1
62 Studs, 8 mm - 1.25 x 32 mm (For Items 47 & 70) 80 94 84 4
64 Hex Nuts, 8 mm - 1.25 (For Item 62) 82 27 27 4
67 0-Ring, 174.1 mm x 8.4 mm (For Items 40 & 72) 82 74 28 1
68A Adjusting Washers (For Item 70) 250 23 01 16
688 Adjusting Washers (For Item 70) 250 23 02 16
69A Adjusting Washers (For Items 51I, J) 298 62 05 4
698 Adjusting Washers (For Items 51I, J) 298 62 06 4
70 Volute Bottom (For Item 47) 416 74 00 1
72 Volute Cover (For Item 47) 410 15 00 1
q
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QUANTITY
ITEM FP ACCESSORY GROUP PART NUMBER

SIMPLEX | DUPLEX

SUPPLIED BY CUSTOMER
A Screws, 3/8" x (User's Choice) 2 4

SUPPLLIED BY FLYGT

71 Discharge Connection Hardware Assembly 14 58 95 10 1 2
Consisting of:
72 Hex Nuts, 3/4" UNC - 0.75 14 46 30 10 4 8
73 Washers, 3/4" 14 46.50 11 4 8
74 Anchor Bolts, 3/4" UNC - 0.75 x 10' 14 48 80 02 4 8
75 Rubber Sleeves 255 47 00 4 8
80 Upper Guide Bar Bracket 304 28 01 1 1
81 Chain(s), 5/0 Straight Coil (Sold by the 14 48 71 00 1 2
Foot) .
82 Shackle(s), 1/4" (For Items 81 & 83) 14 48 72 00 1 2
83 Shackle(s), 1/2" (For Carrying Handle) 14 48 72 04 1 2
84 Rubber Sleeves 255 47 00 2 4
85 Sliding Bracket(s) 380 91 00 1 2
86 Screws, 12 mm - 1.75 x 45 mm 81 41 58 4 8

(For Item 85)

87 Straight Through Discharge Connection(s) 14 9482 10 0400
98 Lifting Cable Assembly, (See Page C6)

—
N N
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ITEM FP LIFTING CABLE ASSEMBLY LISTINGS PART NUMBER ustabedld
SIMPLEX | DUPLEX
98A Lifting Cable Ass'y, 20 ft (Stainless 14 58 75 30 1 2
Steel with Galvanized Fittings)
Consisting of:
99A Lifting Cable, 5/32" S.S. N.A. 1 2
998 Thimbles, S.S. N.A. 2 4
99C Sleeves N.A. 4 8
990 Shackle, 1/4" galv. 14 48 72 00 1 2
99E Shackle, 3/8" galv. 14 48 72 02 1 2
99F Shackle, 1/2" galv. 14 48 72 04 1 2
988 Lifting Cable Assembly, 25 ft (Stainless 14 58 75 31 1 2
Steel with Galvanized Fittings)
Consisting of:
99G Lifting Cable, 5/32" S.S. N.A. 1 2
998 Thimbles, S.S. N.A. 2 4
99C Sleeves N.A. 4 8
99D Shackle, 1/4" galv. 14 48 72 00 1 2
99E Shackle, 3/8" galv. 14 48 72 02 1 2
99F Shackle, 1/2" galv. 14 48 72 04 1 2
98C Lifting Cable Assembly, 30 Ft. (Stainless 14 58 75 32 1 2
Steel with Galvanized Fittings)
Consisting of:
99H Lifting Cable, 5/32" S.S. N.A. 1 2
998 Thimbles, S.S. N.A. 2 4
99C Sleeves N.A. 4 8
99D Shackle, 1/4" galv. 14 48 72 00 1 2
99E Shackle, 3/8" galv. 14 48 72 02 1 2
99F Shackle, 1/2" galv. 14 48 72 04 1 2

4

e
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QUANTITY
SIMPLEX | OUPLEX

ITEM FP LIFTING CABLE ASSEMBLY LISTINGS PART NUMBER

he

98D Lifting Cable Assembly, 20 ft. (A1l 14 58 75 05 1 2
Stainless Steel)
Consisting of:

991 Lifting Cable, 5/32" S.S. N.A. 1 2
99L Thimbles, S.S. N.A. 2 4
99C Sleeves, S.S. N.A. 4 8
99M Shackle, 1/4" S.S. 14 48 72 11 1 2
99N Shackle, 3/8" S.S. 14 48 72 09 1 2
99p Shackle, 1/2" S.S. 14 48 72 12 1 2
98E Lifting Cable Assembly, 25 Ft. (A1l 14 58 75 06 1 2
Stainless Steel)
Consisting of:
99J Lifting Cable, 5/32" S.S. N.A. 1 2
99L Thimbles, S.S. N.A. 2 4
99C Sleeves, S.S. N.A. 4 8
99M Shackle, 1/4" S.S. 14 48 72 11 1 2
99N Shackle, 3/8" S.S. 14 48 72 09 1 2
99pP Shackle, 1/2" S.S. 14 48 72 12 1 2
98E Lifting Cable Ass'y 30 Ft. 14 58 75 07 1 2
(A11 Stainless Steel)
Consisting of:
99K Lift Cable, 5/32" S.S. N.A. 1 2
99L Thimble, S.S. N.A. 2 4
99C Sleeves, S.S. N.A. 4 8
99M Shackle, 1/4" S.S. 14 48 72 11 1 2
99N Shackle, 3/8" S.S. 14 48 72 09 1 2
99p Shackle, 1/2" S.S. 14 48 72 12 1 2
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110111 112
ITEM FS ACCESSORY GROUP PART NUMBER qQTYy.
110 Hex Nuts, 16 mm - 2 (For Item 102) 82 23 61 2
111 Washers, (For Item 102) 82 37 29 2
112 Screws, 16 mm - 2 x 80 mm. 84 34 11 2
113A 4" Non-Threaded Quick Disconnect Hose Connector 391 40 00 1
1138 4" Threaded Quick Disconnect Hose Connector 391 41 00 1

8 NPSM
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APPENDIX
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MEADQUARTERS Flygt Corp., 129 Glover Ave., Morwalk, Ct. 08856 201/846-205)
NORTH EAST R CC  Flygt Corp., 129 Glover Ave., Morwlk, Ct. 06856 203/846-2051
SOUTH EAST REGIOM SERVICE OFFICE  Flygt Corp.. 1755 €. Wilwat Or., Morcross, Ga J009) 404/448-0372
n TR 3 Flygt Corp., 814 Fee Fee Ad., Maryland Hetghts, Mo 63043 314/569-2010 an
r 4 CE  Flygt Corp., S808 Plauche, Mew Orleans, La 7012) 504/733-1786 °
* Rg6! CE OFFIC Flygt Corp., 1701 Grandview Dr., So., San Francisco, Ca 94080 415/873-063)
ADOR| AYICE LOCATIONS WAL CAPABILLTY AUTORIZED SERY Tiom: DA [N CAPASILITY
State City Company Telephone .'z“.., ..‘:"-" State City Company Telephone :;:‘l-.. Q‘:‘t-.o
M NCHORAGE CONTRACTORS EQuIPWENT | 907/277.2¢91 | 2250 88| 3300 o8 N CMERRY HILL | MUNICIPAL RAINTERMACE | 609/662-6581 | MO 100 &
AL BIRWINGHAN EQUIPWERT SERVICE 205/320-4438 | 2250 88 3300 &8 mJ WIDOLESEX PORING SEAVICES, INC. | 201/469-4540 | 2250 88 JIS2 20
A simninGwm | aIe ousE 205/$92-6302 | 0 3201 @ W ALBUQUERQUE | CRIST mACHIRERY 505/245-4511 | 2400 140 2310 160
N MORILE EQUIPMERT SERVICE 208/666-2063 | 2102 9| w0 T ) W RENTAL ne/er-1;z| 218t 1|01 ¢
A moeain SALT RIVER PP €02/258-3701 | 2150 28| 3152 20 AT MASSEMA VIRCENT §. JORY 3s/769-3521 | 2102 9| O
A LITTLE ROCK | JACK TYLER OXG. 01/562-2296 | 2102 9| 3101 6 NREY YOR G.A. FLECT ASSOC.® [ 914/835-4000 | 2125 13 1Sz 20
€A ComERCE PACIFIC PMPING 0)/685-32%0 | 2102 9| w0 nY SYRACUSE J. MOREW LARGE, IRC. | 315/446-1700 | 2200 %0} 312 20
CA MATWARD wARRIOR Mo REPalR | 415/471-4030 | w0 0 w oY JMES EQUIPmENT s18/272-3001 | 22%0 @8] 3126 10
CA OAKLARD PACIFIC PuweIng 415/562-5628 | 2400 140| W0 R CHWARLOTTE A.E. FINLEY ASSOC. 700/333-0786 | 2250 @8] 3152 20
CA SACRAMENTO | FOX Pnp 916/303-2140 | 2250 s8] 3182 20 N CHARLOTTE CAROTER, INC. 704/047-4406 | 2151 30| 3201 6
CA SAN FRARCISCO | FLYGT CORPORATION 415/873-0626 | 2400 140 | 3600 281 N RAEIGH A.€. FINLEY ASSOC. sl9/e-8411 | 2102 9
CA  SAN FRARCISCO | GEO. PMILPOTT CO. 415/589-1010 | 2181 30| 2152 20 oM CINCIMAT] A.5.5 CONTRACTORS §13/769-6700 | 2200 90| WO
CA wITTIER WUSTARG EQUIPWENT 213/699-0581 | 2201 9| 152 20 oM CLEYELARD .1, wALSH EOUIPmERT | 216/252-4660 | 2250 88| 3101 6
o oEnveR CPS DISTRIBUTORS /7061 | 2151 30| 52 2 o Coumsus o0 masnission | 614/44-2072{ 2125 20 2126 10
€O GAMD JURCTION| CRIST MACHINERY 303/245-4068 | 2600 140 3300 88 oM COLWBUS LORERZ EQUIPMENT 614/228-2647] 2125 30| 3101 6
CT GREEMICH LYORS Punpe 203/637.4411 | 2200 90| 52 20 oW TOLEDO VELLWN RENTAL 41978787951 2102 9| @
CT WARTFORD KINSLEY EQUIPMENT® 203/525-8261 | 2151 %] 3200 % oW TOLEDD ABLE EQUIPWENT a19/085-5539| 2250 88| 3152 20
CT  NORWALK FLYGT CORPORATION®® 203/846-2051 | 2600 140| 3600 281 OR  PORTLAND PACIFIC PUNPInG 503/224-6330 | 2400 140 | W0
FL  JACKSONVILLE | POWER & PuwP 904/356-5881 | 2151 0| ™ PA PHILAOELPMIA | SARDER PP SALES® 215/322-4280| 2250 88 3300 88
FL ORLANOO SAS, InC. 205/298-5940 | 2102 9 3300 88 PA PITTSBURGH WAGHER SALES COPMT==? 814/344-6591 | 2400 140 3500 201
FL PORT ORMGE | CONPLETE macHimerY | 90472673400 | 2151 30| w0 P owistme | woaen SALES cowany | 717/524-44111 2250 88 330 88
GA ATLANTA FLYGT CORPORATION 404/ea8-0372 | 2151 30| 3300 88 RI PROYIDENCE J.J. GREGORY & sonse | 401/434-7700] 2125 13} 3126 10
Nl HONOLULU BERXLEY EXGINEERING | 808/S38-1921 | 2151 0] 3152 20 ™ KOIvILLE A.€. FINLEY ASSOC. 615/693-9440| 2250 883126 9
1A DAVEWPORT wARRIOR PP REPAIR | 319/391-8600 | W0 0 ™ mOwMIS WAK INS EQUIPMERT 901/525-57¢6 | 2102 9| 3101 ¢
1A DAVEWPORT GERKIE ROBINSON® 39/322-1728 | 2151 20| 3201 @7 ™ RASHYILLE A€ FINLEY ASSOC. 615/264-5280 | 2250 88| 3126 9
1A OuBuQUE GERXIE ROBINSON® 319/5%6-1185 | 2151 30| 3152 30 TX CORPUS CMRISTI | SRADLEY*S MOTOR s12/882-4381| 2250 88| 3300 o8
1A WATERLOO GERKIE ROBINSON 31972343528 | 2102 9| :26 10 TX CORPUS CHRISTI | w. L. SOmER cowany | 512/884-3922]2102 9] 3101 6
10 POCATELLO CATE EQUIPWENT €O, 208/232-7001 | 2151 30| 3152 20 X DALLAS FLYST CORPORATION 214/233-1073 | 2600 140 | 3300 8
1L CHICAGD PORTABLE TOOL SALESe*e | 312/841-4020 | 2400 140] 2600 281 T DALLAS WARRIOR PP REPAIR | 224/243-781S | WO LJ
IL DeCATUR €16He EQUIMENT cO. | 217/875-1781 | 2102 9| 26 10 ™ HOUSTON WA EQUIPWENT CO. 71378883285 | 2250 300 &
IL E. PEORIA Elewer EQUIPWENT CO. | 309/694-1a11 | 2151 30| M52 20 Ut moAs PATEAY SUPPLY, Inc. | 001/299-5341 2151 30| 3152 20
L PEORIA PORTABLE TOOL & SALES | 309/692-4070| 2102 9] 3126 10 UT SALT UKE CITY | CATE EQUIPWERT CO. 80176372266 | 2600 160 | 3300 88
IL ROCKFORD ElGHn EQUIPMENT CO. | 815/964-6706 | 2151 0| 3152 20 VTS, same REVOLDS & Som, InC.e | s02/7479-0101 | 2128 13| 3101 ¢
IN EYARSYILLE DAVIDSON, INC. 812/425-4591 | 2250 88| 3152 20 VA ARLINGTON GENERAL SUPPLY EQUIP.*| 703/560-2030 | 2125 13
In INOIANAPOLIS | SEASTROM, INC. 31772019221 | 2250 88] 3300 88 YA RICHON UNICIPAL SALES CO. | 804/355-7091| 2200 90| 3152 20
kS WICHITA SIS0 316/943-4237 | parrs WA SPOKARE TURRER SALES cowany | S09/53s-9771 | 2151 0| 31s2 20
onLy VA TACOW SAFETY FACTORS, InC. | 206/62¢-4654 | 2250 88| 3300 o8
kY WARLAR xentucky MINE supeLy | 606/573-3850 | 2102 9| w0 Wl MILWAKEE FLYGT CORPORATION 41477842335 | 2250 88| 3300 o8
kY LOUISVILLE DIRIE IRRIGATION 502/456-5630 | 2250 88| 3300 88 WY BECKLEY GAULEY SALES 304/658-5201 | 2125 13| 0
kY PADUCAN W. A PETTER SUPPLY | 606/aa3-2041 | 2102 9| wo WY CHARLESTON PRECISION PP SERVICE| 304/776-1710 | 2250 88| 3300 88
LA NEW ORLEANS | FLYGT CORPORATION S04/733-3786 | 2400 140] 3300 88 WY FAIRNONT WAGHER SALES COwany | 304/366-50%0 | 2151 30| 3201 &7
W FAIRFIELD comesec equimente | 207/453-9351] 2102 9| w0 WY MURTINGTON EnSIGR ELECTRIC 04/529-1311 | 2201 38| o
M0 BELTSVILLE FLYGT CORPORATION® 301/937-8537 ] 2125 13] 3152 20
0 BALTINRE cwmiLLs EQUIPHENT | 301/969-3947 | 2125 13| 3126 10
WA 80STOR FLYGT CORPORATION 617/935-6515 | 2250 88| 3300 88
WA B0STON FIELD WACHINERY® 617/354-3330 | 2200 90| 3200 30
WA SPRINGFIELD | KINSLEY EQUIPMENT® ayms-rsaf st | nor 6
NI GAMO RAPIDS | NICKEL EQUIPMENT 616/241-20a8 | 2125 13| 3126 10
W1 1RON NOUNTAIN | THOMPSON EQUIPMENT 906/774-6543 | 2250 88| 3152 20
nl o SAGIRAW BUE RENTAL SERVICE | S17/7%4-1409 | 2102 9| 3101 ¢ * Except 460 Volt Motors
Wl DETROIT SUE RENTAL SERVICE | 313/939-4400| 2250 88| 3300 88 * Adove 125 WP Only
- HIseING LNVGER EQUIPWENT CO. | 218/262-3851 | 2250 88| 3201 &7 ***Above 125 WP under direction of Flygt Regional Service Manager
o nimEAroLlS | wALDoR P & EQUIP. | 612/884-5394 | 2250 88| 3300 8
NS JACKSON GULF STATES EX6. 601/922-8728| 2201 88| 3152 20 Last wdate: Jan. 23, 80
%0 [ROATON nIng sureLY cowmry | 31475467005 | 2151 30| 3126 10
w0 KMSAS CITY | LEE mATHEWS macHInERY | 816/221-0650 | 2250 88| 3300 o8
w0 ST. Louls FLYST CORPORATION 314/59-2010 | 2250 88| 3300 o8
wTOBILLINGS PARTS & SUPRLY 408/654-9640] 2102 9| W
N nOCO, INC. 402/34-0100] 2151 | 352 20
NV LAS YEGAS UKE SORE, IXC. 202/738-2062| 2128 13] o1 ¢

Authorized Service Facilities have fully trained personnel and are

equiped with Flygt spare parts to service your pumps up through
the sizes 1isted, many with 24 hour service.
backed by a world wide experienced service team.

WHEREVER YOU ARE,
an authorized Flygt service facility {s nearby.

A1l facilities are
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